
1 

COMPREHENSIVE ASSET PURCHASE AGREEMENT 

This Comprehensive Asset Purchase Agreement (the “Agreement”) is made and entered into on 
the 13 t h day of January, 2023 by and between Virginia-American Water Company, a Virginia 
corporation (“Buyer”), and Town of Cape Charles, a Virginia municipal corporation (“Seller”). 
Hereinafter, Buyer and Seller may be referred to individually as a “Party” or together as the “Parties”. 

RECITALS: 

A. Seller currently owns and operates a water treatment facility and distribution system and a 
wastewater treatment facility and collection system (collectively, the “System”) in or near the Town of 
Cape Charles, Northampton County, Virginia. 

B. Seller desires to sell substantially all of the assets that constitute or are used in furtherance 
[...]
capacity for as long as it takes to produce enough finished water to satisfy the daily demand and fill the 
elevated storage tank at the end of the operating shift, and then are stopped until the following day. Under 
average operating conditions the active well pump primarily runs during normal day shift hours (e.g., 7:00-
3:00), but during peak conditions the well pump(s) run nearly 24 hours/day to keep up with demand. 
 
In the future once raw water wells KW1 and KW2 are connected to the WTP, the Town expects to use 
KW1 and KW2 as the primary raw water sources since initial testing data suggests that those newer wells 
will produce higher quality raw water. Both KW1 and KW2 were constructed identically on the same 
property and draw from the same aquifer, and are expected to be used interchangeably to distribute run 
time. As such, approximately equal withdrawals are assumed for KW1 and KW2 during the anticipated 
permit term. Existing raw water wells EW3 and TW1 will be utilized as secondary raw water sources for 
supplemental capacity when needed and to help limit daily operating hours for the WTP. Similar to current 
operations, it is expected that the active well pump(s) will run continuously at full capacity for as long as it 
takes to satisfy daily demand and fill the elevated storage tank.  
 



Based on the anticipated groundwater demand listed in Table 6, the combined raw water capacity of KW1 
and KW2 is expected to be sufficient for the annual average water usage at the beginning of the 
anticipated permit term (which would require about 13 hours/day of run time for both KW1 and KW2). 
During periods of higher demand, and at average demand later in the anticipated permit term, EW3 and/or 
TW1 would be operated in addition to KW1 and KW2 for supplemental capacity on an as-needed basis to 
satisfy system demands and limit the daily operating time for the WTP to 12-16 hours/day when possible. 
The resulting apportionment of withdrawal to individual raw water wells over the length of the 15-year 
permit term based on anticipated operating procedures is summarized in Table 8. Due to the limited 
capacity of KW1 and KW2, a relatively higher percentage of the overall withdrawal than what is shown in 
Table 8 is expected to come from KW1 and KW2 at the start of the anticipated permit term, while a 
relatively lower percentage is expected to come from KW1 and KW2 at the end of the anticipated permit 
term. 

Table 8 Apportionment of Withdrawal to Individual Wells

Well Approximate Apportionment of Total Groundwater Withdrawal 

KW1 33% 

KW2 33% 

EW3 17% 

TW1 17% 

Total 100% 
 
Pumped volume for each well will vary over time as the Town’s average water demand continues to 
increase and in response to daily and monthly fluctuations in water usage. Figure 2 shows the Town’s 
estimated annual average groundwater withdrawal volume for each year, and Figure 1 shows the typical 
month-to-month variation in the Town’s groundwater withdrawal rate. These graphs and the approximate 
well apportionment from Table 8 can be used to estimate the monthly volume pumped for each individual 
well for a given year. The Town’s total average annual groundwater withdrawal at the midpoint of the 
anticipated 15-year permit term would be roughly 95 Mgal, so applying the apportionment percentages 
from Table 8 the average monthly withdrawal for each individual well would be about 2.6 Mgal for KW1, 
2.6 Mgal for KW2, 1.3 Mgal for EW3, and 1.3 Mgal for TW1. The withdrawal volume during the month with 
the lowest water usage would be approximately 67% of the average monthly withdrawal volume for the 
entire year, and the withdrawal volume during the month with the highest water usage would be 
approximately 150% of the average monthly withdrawal volume for the entire year based on Figure 1. 
 
Construction details for the existing active raw water wells are as follows: 
 

 TW1 was drilled in 1996 and is constructed of 8-inch Schedule 80 PVC casing and 20-slot PVC 
screens across the Upper Yorktown-Eastover (UYE) aquifer and Middle Yorktown-Eastover 
(MYE) aquifer. It was pump tested at 250 gpm with a static water level of 11.75 feet, a measured 
drawdown after 48 hours of 75.92 feet, and a calculated specific capacity of 3.29 gpm per foot of 
drawdown (gpm/ft). 

 EW3 was drilled in 2008 and is constructed of 8-inch and 6-inch Schedule 80 PVC casing and 10-
slot PVC screens across the UYE and MYE aquifers. It was pump tested at 245 gpm with a static 
water level of 12.5 feet, a measured drawdown after 48 hours of 76.4 feet, and a calculated 
specific capacity of 3.83 gpm per foot of drawdown (gpm/ft). 

 KW1 and KW2 were both drilled in 2010 and each is constructed of 8-inch Schedule 40 PVC 
casing and 6-inch PVC 0.010 mesh screen across the UYE aquifer. The well pumping capacity of 
KW1 and KW2 is limited by Virginia DEQ requirements for the maximum allowable flow velocity 
through the well screen. In May 2015 Virginia DEQ approved a request to use a Goulds Model 
100H07 4 or similar well pump in each of these wells, which is expected to achieve a design 
capacity of 105 gpm each pump/well.  





VIRGINIA DEPARTMENT OF HEALTH
ENGINEERING DESCRIPTION SHEET

DATE:  June 27, 2008

WATERWORKS NAME: Cape Charles, Town of CERTIFIED CLASS:  III

COUNTY/CITY: Northampton County                 TYPE:  Community

LOCATION: The plant and the wells are located 1/4 mile east of the Town of Cape
Charles along Route 184 (approximately 1 mile west of intersection of Route
184 and US Route13) in Northampton County.

OWNER: The Town of Cape Charles
c/o Mr. Joe Vaccaro, Town Manager
P.O. Box 391
Cape Charles, Virginia 23310
Phone: (804) 331-3259

OPERATOR: Certified Class III Operator Required

PERMIT NO.: 3131120

DATE ISSUED: June 27, 2008

TYPE OF TREATMENT: Fluoridation, iron, and manganese removal, softening (ion exchange), pH
adjustment and disinfection by hypochlorination.

SOURCE: Two Wells

DESIGN CAPACITY: 416,000 gpd (0.416 mgd) or 1,040 equivalent residential connections

DESCRIPTION OF SYSTEM

GENERAL

This waterworks consists of two wells, treatment, an elevated storage tank, and the distribution system.
The treatment plant building houses the onsite laboratory and water treatment facilities for iron and
manganese removal, water softening, pH adjustment, fluoridation, and disinfection.



                        Page 2

SOURCE

The Replacement East Well (2008) was drilled on April 15th and 16th 2008, to a total depth of 220 feet.
The well was completed to a depth of 220 feet with 8 and 6-inch diameter PVC casing and screens, and it
was grouted to 100 feet.  The screens are shown at depths of 100-120; 165-185; and 200-220 feet.  The
static water level was 12.5 feet and the well yielded 245 gpm for a drawdown of 64 feet during a 48 hour
drawdown test.  The well is equipped with a submersible pump (driven by a 20 H.P. electric motor) rated
at 243 gpm @ 260 feet TDH.

The West Well (originally named as deep well or Well No. 5) was drilled on February 27, 1973 and it was
completed on August 15, 1973 to a total depth of 210 feet.  The first 60 feet is grouted and cased with 14-
inch diameter casing while the remaining of the well is equipped with 6-inch diameter casing, or screen.
The screens are shown at depths of 65-85; 88-98; 105-115; and 194-204 feet.  The static water level was
15 feet and the well yielded 275 gpm for a drawdown of 90 feet during a 30 hour yield and drawdown test.
 The submersible pump (driven by 20 H.P electric motor) in the well is rated at 275 gpm.  The actual
pumping rate under the system head conditions (elevated tank level 85% full) has been measured to be 236
gpm.

TREATMENT

Fluoridation:

Sodium fluoride is the first chemical fed to the raw water.  The feed equipment consists of a single head
metering pump (maximum capacity of 5.5 gph @ 150 psi), finished water make up line protected by an
RPZ, and a 50 gallon upflow type saturator.

Oxidation and disinfection chemical addition:

Both potassium permanganate and sodium hypochlorite are employed for the oxidation of iron and
manganese in the raw water and for continuous regeneration of the greensand filter media.  Potassium
permanganate solution is applied upstream of the sodium hypochlorite application.  The potassium
permanganate feed equipment consists of a 100 gallon solution tank with a mixer mounted on top  and a
single head metering pump (maximum capacity of 1.83 gph @ 150 psi).  Sodium hypochlorite feed
equipment for oxidation (pre) and disinfection (post) consists of a dual head metering pump (maximum
capacity of 3.66 gph combined) feeding pure liquid sodium hypochlorite from 55 gallon original containers
to the raw water as well as the finished water lines.  An automatic chlorine analyzer is located downstream
of the chlorine injection point in the finished water line.  Contact time for disinfection is provided by the
riser pipe volume of the elevated storage tank.

Iron and manganese removal filters:

This unit consists of two (steel, cylindrical-10 feet diameter x 7 feet side wall) greensand media filters with
158 sq. feet of filter area.   Filters are provided with air scour, headloss gauges, and sampling ports.  The
filter media consists of 1.3 feet of support gravel, 2 feet of manganese green sand and 1 foot of anthracite.
The backwash and rinse water is supplied by the elevated storage tank and the waste is discharged to the
polishing pond at the Cape Charles wastewater treatment plant.



                        Page 3

Softening (ion exchange):

This unit consists of an ion exchange water softener and a brine regeneration system.  Partial flow from the
green sand filters is treated by the softener and is blended with the bypassed water for a target hardness of
80 mg/l in the finished water.  The softener is a cylindrical steel tank (10 feet diameter x 7 feet side wall)
containing 3.5 feet of ion exchange resin supported on 1.25 feet of gravel.  The brine system consists of a
1,500 gallon capacity fiber glass brine tank with manual salt and water feed system and a 525 gpm
regenerant pump.  Regeneration can be accomplished with either automatic or manual control.  The
regenerant and rinse waste stream are discharged to the polishing pond at the Cape Charles wastewater
treatment plant.

pH adjustment:

The chemical feed equipment consists of a single head metering pump (maximum capacity of 1.83 gph @
150 psi) and a 50 gallon chemical solution tank with a mixer mounted on top.  Sodium carbonate (soda
ash) solution is added to the finished water line downstream of the sodium hypochlorite addition for post
disinfection.  There is a provision to change the point of application of pH adjustment chemicals from the
finished water to the raw water if necessary.

STORAGE

The storage is provided by a 300,000 gallon elevated tank which looks like a light house and is located
right next to the treatment plant building.  The tank floats on the distribution system with the exception of
the riser pipe which provides the volume necessary for contact time for disinfection.  Wet riser volume of
approximately 27,500 gallons provides 68 minutes of contact time at 400 gpm treatment capacity.

The Department of Environmental Quality has issued a permit (No. GW 0037200) for this groundwater
source public water system.  Cape Charles is entrusted with resource use responsibilities via that permit,
and is advised to be aware of any compliance requirements of that permit.

EVALUATION OF SYSTEM

Design Basis:  per Waterworks Regulations, one ERC = 400 gpd

1. Estimated Water Demand: (1,030 connections)(400 gpd/ERC) = 413,000 gpd

2. Source Capacity
Well Well Yield (gpd)

=gpm/(0.5 gpm/ERC)* 400gpd/ERC
Well Pump (gpd)
= gpm * 1440 min/day

Limiting
Capacity (gpd)

EWR 2008 245 196,000 243 349,920 196,000
Tower 275 220,000 236 339,840 220,000
Total 416,000



3.  Storage Capacity: 300,000 gallon elevated tank = 300,000 gallons effective
300,000 gallons/ 200 gallons/ERC = 1,500 ERC
1,500 ERC * 400 gpd/ERC = 600,000 gallons

4. Treatment Capacity:

1. Filter Capacity

a. Filtration capacity  = 474 gpm (158 sq.ft x 3 gpm/sq. ft.)
b. Flow control set at = 400 gpm
c. 400 gpm * 1440 min/day = 576,000 gpd

Filter production = 400 gpm x 1440 min/day = 576,000 gpd

2. Softener Capacity (with 60:40, filter: by pass ratio)

a. Softening actual capacity   = 316 gpm (79 sq. ft x 4 gpm/sq.ft)
b. Softener effective capacity = 316 gpm x 1440 min/d = 758,400 gpd

 0.6 (ratio factor)

Conclusion:  This waterworks is limited to a capacity of 416,000 gallons per day due to limited well
yield.



Existing 8"
Water Line

KW2

KW1

WTP

TW2

TW1
Elevated
Storage Tank

Proposed 8"
Water Line

Existing
8" Valve

VA Port
Authority
Dredging
Containment
Area

EW3

Proposed 6"
Water Line

Well Map: Town of Cape Charles TW2, KW1, and KW2 Proposed Connections to the WTP





 

Attachment 2 
Section 9: Alternatives Analysis
  



CAPE CHARLES, VA APPLICATION FOR A GROUNDWATER WITHDRAWAL PERMIT 
SECTION 9 – ALTERNATIVES ANALYSIS 
 
Limited alternative sources exist for the Town’s water supply based on location and usage type. There are 
no significant sources of fresh surface water in the vicinity of Cape Charles that would provide sufficient 
capacity to warrant development as an alternative water source, and the relatively flat topography of the 
region makes it impractical to create new reservoirs. The areas of Northampton and Accomack Counties 
on the Eastern Shore, including the Town of Cape Charles, are supplied water by a sole source aquifer so 
obtaining water from neighboring municipalities would likely provide little to no benefit. As documented in 
section 8 (Attachment 1) of this application, almost all of the Town’s total groundwater withdrawal is 
utilized for backwashing and regeneration of the filter and softener systems at the Water Treatment Plant 
(WTP) or for human consumption.  
 
The Town is pursuing a water reuse project which would divert treated effluent from the Town’s 
Wastewater Treatment Plant (WWTP) to irrigation ponds at the nearby Bay Creek Resort and Golf Club, 
where it would be used for irrigation of the golf courses. The Town has already implemented provisions for 
water reuse at the WWTP and extended a water reuse pipeline to the edge of the WWTP property, and 
expects to complete the reuse pipeline and obtain final authorization for the application in the near future. 
Irrigation of the golf courses at Bay Creek does not currently use the Town’s public water system, so this 
is not expected to directly impact the Town’s projected groundwater withdrawal volumes. 
 
Due to the small amount of the Town’s groundwater withdrawal that is used for purposes other than 
human consumption, there are limited opportunities for further water reuse or the use of lower quality 
groundwater. Most of the notable water demands supplied by the Town’s water system which are not 
considered to be for human consumption still involve relatively high public exposure, such as maintenance 
of community amenities and miscellaneous usage in the harbor and marina areas (as discussed in section 
8 (Attachment 1) of this application). Attempting to implement water reuse for such applications would 
involve significant costs due to the lack of existing water reuse distribution piping, extensive regulatory 
review and permitting effort, and would have a minimal effect on the Town’s total groundwater withdrawal.  
 
Advanced treatment for desalination and/or indirect potable reuse have been implemented in other 
locations where water resources are extremely scarce, but the associated technologies would involve 
substantial capital and operating costs as well as extensive regulatory review and permitting effort. 
Therefore, at this time such options would be considered only if no other alternatives were available. 
 
A copy of the Town’s Water Conservation and Management Plan is included in section 10 (Attachment 3) 
of this application and outlines measures that the Town has in place to reduce water demand, particularly 